ELG-11

Cevelopment Document for
Effluent Limitations Guidelines
and Standards of Ferformanca

for the
Meat Packing Industry

Prepared for the

United States Environmeniz! Protection Agency
under Contract Nuinher 68-010593

Jine 1072

L.E. Erickson
J.P. Piltiey
R.J. Reid, P.E,

GTAR RESEARCH AND DEVELOPMENT INSTITUTE

3100 THIRTY-EGHT'Y AVENUE SCiUTH @ MINNEAPDLIS, MINNESOTA 55406




REVIEYW NOTICE

This document presents conclusions and recommendations of a study
conducted for the Effluent Guidelines Division, United States
Environmental Protection Agency, in support of proposed regulations
providing effluent limitations guidelines and new source standards
for the meat packing industry.

The conclusions and recommendations of this documant may be subject
[...]
In treating high organic wastes with trickling filters there is a
definite limit to BODg removal by a single stage. Common practice has
been to use a multistage filter system., The first stage filter can be
fed at a BODg rate of 0.016 to 0.024 kg/cubic meter of media (100 to

150 pounds/1000 cubic feet) and can result in 40 to 50 percent removal
of BODs. If the second stage filter is the final filter to be used,

the loading should not exceed 0.4 kg BODg/cubic meter of media (25
pounds of BODs per 1000 cubic feet) of media. However, since the raw
waste load of meat packing plants 1s relatively strong, this may mean
that the size of the second filter will be excessively large. In this
case, it might be better to provide still a third stage; then loadings
can be higher in the second state--up to 0.8 to 1.2 kg BODs per cubic
meter of media (50 to 75 pounds of BODs/1000 cubic feet of media). The
loading to the third stage should be limited to 0.32 kg of BODs5/cubic
meter of media (20 pounds/1000 cubic feet). The overall removal of such
a system can be as high as 95 percent reduction in BOD5. When staging
of filters is used, it is desirable to provide a sedimentation tank for
each stage. However, large rock or synthetic media can be used without
intermediate sedimentation. Because of the size of second and third
stage filters and because of the number of sedimentation tanks that may
be required, this system is no longer generally used in the meat packing
industry. Although single-stage filters alone result in considerably
less BODg reduction than staged trickling filter systems, they have found
use in the meat industry, particularly as a pretreatment prior to some
type of activated sludge system.

Advantages and Disadvantages

Advantages of the roughing trickling filter are that it can smooth out
hydraulic and BODg loadings; provide some initial reduction in BODjs

- (40 to 50 percent); and the fact that it is not injured materially by
extended rest periods such as weekends. However, if there are long rest
pPeriods it is desirable to recirculate the effluent of one of the settling
tanks through the filter to keep the floc moist. Another advantage of
the roughing filter is its reliability with minimum care and attention.

A disadvantage of the trickling filter system in general is that it is

a costly installation, it may also be necessary to cover the filters in
winter to prevent freeze-up and the effluent concentration fluctuates
With changes in incoming wasteload.

Rotating Biological Contactor

Process Description

- The rotating biological contactor (RBC) consists of a series of closely
Spaced flat parallel disks which are rotated while partially immersed

i in the wastewaters being treated. A biological growth covering the
8urface of the disk adsorbs dissolved organic matter present in the

80



wastewater. As the biomass on the disk builds up, excess slime is
sloughed off periodically and is removed in sedimentation tanks. The
rotation of the disk carries a thin film of wastewater into the air
where it absorbs the oxygen necessary for the aerobic biological
activity of the biomass. The disk rotation also promotes thorough
mixing and contact between the biomass and the wastewaters. In many
ways the RBC system 1s a compact version of a trickling filter. In

the trickling filter the wastewaters flow over the media and thus over
the microbial flora; in the RBC system, the.flora is passed through the
wastewater.

The system can be staged to enhance overall wastewater reduction.
Organisms on the disks selectively develop in each stage and are thus
particularly adapted to the composition of the waste in that stage.

The first couple of stages might be used for removal of dissolved

organic matter, while the latter stages might be adapted to nitrification
of ammonia.

Development Status

The RBC system was developed independently in Europe and the United
States about 1955 for the treatment of domestic waste, but found applica-
tion only in Europe. Currently, there are an estimated 1000 domestic
installations in Europe.?2? However, the use of the RBC for the
treatment of meat packing waste is relatively new. The only operational
information available on its use on meat packing waste was obtained on

a pllot-scale system, although a large installation was recently
completed at the Iowa Beef Processors plant in Dakota City, Nebraska,
for the further treatment of meat packing waste effluents from an
anaerobic lagoon. The pilot-plant studies were conducted with a four-
stage RBC system with four-foot diameter disks. The system was treating
a portion of the effluent from the Austin, Minnesota, anaerobic contact
plant used to treat meat packing waste. These results showed a BODjg
removal in excess of 50 percent with loadings less than 0.037 kg BODg
per square meter (0.0075 1b BODs per square foot) of disk area, based

on an average BODg influent concentration of approximately 25 mg/1l.

Data from Autotrol Corporation revealed ammonila removals of greater than
90 percent by nitrification in a multistage unit. Four to eight stages
of disks with maximum hydraulic loadings of 61 liters per day per square
meter (1.5 gallons per day per square foot) of disk area are considered
normal for ammonia remowval. .

Advantages and Disadvantages

The major advantages of the RBC system are its relatively low installed
cost; the effect of staging to obtain both dissolved organic matter
reduction and removal of ammonia nitrogen by nitrification; and its good
resistance to hydraulic shock loads. Disadvantages are that the system
shouldbe housed, if located in cold climates, to maintain high removal

81



efficiencies and to control odors. Although this system has demonstrate
its durability and reliability when used on domestic wastes, it has not
yet been fully tested to treat meat packing plant wastes.

Uses

Rotating biological contactors could be used for the entire aerobic
secondary system. The number of stages required depend on the desired
degree of treatment and the influent strength. Typical applications

of the rotating biological contactor, however, may be for polishing the
effluent from anaeroblc processes and from roughing trickling filters
and as pretreatment prior to discharging wastes to a municipal system.
A BOD5 reduction of 98 percent is achievable with a four-stage RBC.22

Performance of Various Secondary Treatment Systems

Table 6 shows BODg, suspended solids (SS), and grease removal
efficiencies for various secondary biological treatment systems used

to treat meat packing wastewaters. Average values are presented for

10 systems; exemplary values for 5 systems. Exemplary values each repre-
sent one system (except for anaerobic plus aerobic lagoons, where they
represent two systems) considered to be among the best for that kind of
system and whose values were actually verified in the field sampling

Study conducted during this program.

The number of systems used to calculate average values, also shown in
Table 6, clearly shows that the anaerobic plus aerobic lagoons are
the most commonly used. In fact this system was used by about 63
Percent of the plants included in the study that reported having
Ssecondary systems (sec Section VIII).

The estimated value of BODg5 shown for the anaerobic lagoons plus
rotating biological contactor is based upon pilot plant results and is
Considered to be conservative.

The values shown for the anaerobic -lagoons plus extended aeration

are also estimated and are all below th2 values calculated by using
average removal efficiencies for the two components of the system
Individually. For example, if the BODs reduction for both the anaerobic
lagoon and extended aeration were 90 percent , the calculated efficiency
of the two systems combined would be 99 percent.

82



" Table 6. Performance of Various Secondary
Treatment Systems,

Secondary Treatment System

(number of systems used

Water Wasteload Reduction

Average Values

Exemplary Values

to determine averages) BODg SS | Grease |BODjg S5 ‘| Grease
Anaerobic + Aecrobic

lagoon (22) 95.4 | 93.5] 95.3 [98.9 | 96.6 | 98.9
Anaerobic <+ aerated -+

Aerobic lagoon (3) 98.3 } 93.3 ] 98.5 [99.5 | 97.5 | 99.2
Anaerobic Contact Process +

Aerobic lagoon (1) 98.5 { 96.0] 99.0
Ixtended Aeration +

Aerobic lagoon (1) 96.Q 86.0 | 98.0 |96.0 | 86.0 | 98.0
Anaerobic lagoon + Rotating

Biological contactor 98.5e| =--
Anaerobic lagoon + Extended

Aeration + Aerobic lagoon 98e 93e 98e
Anaerobic lagoon +

Trickling filter (1) 97.5 | 94.0] 96.0
2-Stage Trickling filter (1) 95.5 | 95.0 | 98.0
Aerated + Aerobic
Anaerobic Contact (1) 96.9 97.1 95.8 96.9 97.1 95.8

e - estimated

83




; ¥' 1

AEEE "/!z&i
l" ‘1 i \;{

L.H;%t‘nl lrk}

TERTIARY AND ADVANCED TREATMENT

Chemical Precipitation of Phosphorus

Phosphorus 1s an excellent nutrient for algae and thus can promote
heavy algae blooms. As such it cannot be discharged into receiving
streams and its concentration should not be allowed to build up in a
recycle water stream. However, the presence of phosphorus is
particularly useful in spray or flood irrigation systems as a nutrient
for plant growth.

The effectiveness of chemical precipitation, Figure 16, is well
established and has been verified in full scale during the North Star
verification sampling program. One packing plant operates a dissolved
alr flotation system as a chemical precipitation unit and achieves a
95 percent phosphorus removal to a concentration of less than 1 mg/l.

Technical Description

Phosphorus occurs in wastewater streams from packing plants primarily as
phosphate salts., Phosphates can be precipitated with trivalent iron

and trivalent aluminum salts. It can also be rapidly precipitated by the
addition of lime; however, the rate of removal is controlled by the
agglomeratlon of the precipitate collolds and by the settling rate of
the agglommerate. Laboratory investigation and experience with
in-plant operations have substantially confirmed that phosphate removal
is dependent on pH and that this removal tends to be limited by the
solubility behavior of the three phosphate salts mentioned above. The
optimum pH for the iron and aluminum precipitation occurs in the 4 to

6 range, whereas the calf%um precipitation occurs in the alkaline side
at pH values above 9.5.

Since the removal of phosphorus is a two-step process involving
precipitation and then agglommeration, and both are sensitive to pH,
setting the pH level takes on added significance. If a chemical other
than lime is used in the precipitation-coagulation process, two levels

of pH are required. Precipitation occurs on the acid side and coagulation
18 best carried out on the alkaline side. The precipitate is removed by
sedimentation or by dissolved air flotation. 1!

Polyelectrolytes are polymers that can be used as primary coagulants,
flocculation aids, filter aids or for sludge conditioning. Phosphorus
removal may be enhanced by the use of such polyelectrolytes by‘grnducing
a better floc than might occur without such chemical addition.

The chemically precipitated sludge contains grease and organic matter

in addition to the phosphorus, if the system is used in primary treatment.
If it is used as a post-secondary treatment, the sludge volume will be
less and it will contain primarily phosphorus salts. The sludge from
either treatment can be landfilled without difficulty. :

84



quat

P'”g:my pH Alum or Air Par_ticl
Secondary ————> Ajustment > Lime > Flotation |——————> Tertiary
Treatment Addition Sysfem Treated

Effluent Effluent

Sludge
to
Disposal

Figure 16. Chemical Precipitation

Development Status

This process is well-established and understood technically. Although
1ts use on meat industry waste iIs very limited, it is gaining acceptance
as a primary waste treatment process. Where it is in use, it is being
operated successfully if the process chemistry is understood and the
means to control the process are avallable.

Problems and Reliability

As indicated above, the reliability of this process is well established;
however, it is a chemical process and as such requires the appropriate
control and operating procedures. The problems that can be encountered

. in operating this process are those caused by a lack of understanding

or inadequate equipment. Sludge disposal is not expected to be a problem.
The use of polyelectrolytes and their effect on the dewatering properties
of the sludge are open to some question at the present time.

Sand Filter

A slow sand filter is a specially prepared bed of sand or other mineral
fines on which doses of wastewater are intermittently applied and from
which effluent is removed by an under-drainage system, Figure 17; it
removes solids from the wastewater stream. BODg removal occurs

primarily as a function of the degree of solids removal although some
biological action occurs in the top inch or two of sand. Effluent

from the sand filter is of a high quality with BODs and suspended

solids concentrations of less than 10 mg/l. 25 Although the performance
of a sand filter is well known and documented, it is not in common use
because 1t 1s not needed to reack current wastewater standards.

85



Chlorination,

Optional
for Odor Control
lgrimary or r_
econdary Dosin ~ | Sand
Treatment Tank. Filter
Effluent
/l\ > Treated
Effluent
Surface or Back
Clean Wash

to Regenerate

Figure 17. Sand Filter System

A rapid sand filter may operate under pressure in a closed vessel or may
be built in open concrete tanks. It is primarily a water treatment
device and thus would be used as tertiary treatment, following secondary
treatment. Mixed media filters are special versions of rapid sand
filters that permit deeper bed—penetration by gradation of particle .
sizes in the bed. Up-flow filters are also speclal cases of rapid
filters.

Technical Description

The slow sand filter removes solids primarily at the surface of the
filter. The rapid sand filter is operated to allow a deeper penetration
of suspended solids into the sand bed and thereby achieve solids

removal through a greater cross-section of the bed. The rate of
filtration of the rapid filter is up to 100 times that of the slow
filter. Thus, the rapid filter requires substantially less area than

the slow filter: however, the cycle time averages about 24 hours in
comparison with cycles of up to 30 to 60 days for slow filter. 26 The
larger area required for the latter means a higher first cost. For small
plants, the Slow sand filter can be used as secondary treatment. In
larger sizes, the labor in maintaining and cleaning the surface may
operate against its use. The rapid sand filter on the other hand can

be used following secondary treatment, but would tend to clog quickly and
require frequent automatic backwashing if used as secondary treatment,
resulting in a high water use. This washwater would also need

treatment if the rapid sand filter is used following conventional solids
removal.,

86



vt

F TAR it
e
."7?5;!\,\'f’l~\ !
LU O

The rapid filters operate essentially unattended with pressure loss
controls and piping installed for automatic backwashing. They may be
enclosed in concrete structures or in steel tanks.

Chlorination, both before and after sand filtering, particularly in
the use of rapid filters, may be desirable to minimize or eliminate
potential odor problems and slimes that may cause clogging.

Clean~up of the rapild sand filter requires backwashing the bed of sand
with a greater quantity of water than used for the slow sand filter.
Backwashing is an effective clean-up procedure and the only comstraint is
to minimize the washwater required in clean—-up as this must be disposed of
in some appropriate manner other than discharing it to a stream.

Development Status

The slow sand filter has been in use for 50 years and more. It has been
particularly well suited to small citles and isolated treatment systems
serving hotels, motels, hospitals, etc., where treatment of low flow is